ot
o
A

20HP KHOLER 117CM

00020713

168678 01.06.99 &

PRINTED IN u.s




W TO USE THIS MANUAL

omer with a means to identify the partson his/her tractor when
present the actual assemblies; therefore, itis
ble the tractor. Some hardware

manual is designed to provide the cust
ring repair parts. The illustrations may or may not re
scommended to use this manual as a guide to assemble of disassem

parts are drawn larger in order to more readily identify them.

h tractor has its own model number.

. mode!l number for your tractor can be found on the fender under the seat.

en ordering parts, aiways give the following information:

e Product - "Tractor"

« Model Number - *259860"
» Part Number

» Part Description

BLE OF CONTENTS

VOWER LIFT LEVER ettt s 00 16-17
MOWER DECK covvvuunriveress e e S 18-19
TRANSAXLE .covvnre S L m———— e 2021



“TRACTOR - - MODEL NSMBER 917.259860

SCHEMATIC
@ =
RED BLACK
ollli]1o
BATTERY SOLENOID
RED
FUSE 30 AMP RED
AMMETER ‘ STARTER
(OPTIONAL) o-m--- i e
- 1
WHITE t % G ! o
} C ‘ O |
O
LR ELECTRIC CLUTCH
1 ! 1 % !
g 1 O 8 OO
\_JFE}O"E/ . CLUTCH/ BRAKE l ' !
F ( >—rj AL L Emmmmo oo
: r E : ( ) ™~
IGNITION VA ] RED
SWITCH @ |
w : D ! T 86 1
: ¢ ey >
g g @O DISENGAGED) Back
A
! I 1 =g b
N | OPERATOR
&)= O — PRESENCE
Lo oo ; BLACK % RELAY #1
SEAT SWITCH BLACK
(NOT OCCUPIED) =
—8- S ) METER O‘,
=i (OPTIONAL) BLACK &
: LINE | SPARKPLUGS
f ' IGNITION ——0O e Sﬁj’
' UNIT ON TWIN CYL. ENGI
1
FUEL SHUT-OFF
B SOLENOID
@
8 ARRe S ke T {— REGULATOR YeUow | oo oo
BED 28 VOLTS AC @ 3600 RPM (REGULATOR DISCONNECTED)
= PTO SWITCH
== o POSITION CIRCUIT
87A
86 85 OFF C+G,B+H
30 ON C+F,B+E A+D
RELAY
C
® l
REMOVABLE NON-REMOVABLE
GNTTION SwiTeH CONNECTIONS CONNECTIONS l
POSITION | CIRCUIT | “MAKE” | ~ - 1l
OFF  |M+G+A1| NONE - i DA -
ON +LIGHTS| B + Al L+ A2 - N -
ON_ | Byat | NONE ENGINE CONNECTOR - " TRACTOR CONNECTOR
"START [B+S+A1| NON | REGULATOR ENGINE | GNITION SWITCH' ' BATTERY
(PURPLE WIRE, sHORTING ‘G LGN SWLICE BATTERY
WIRING INSULATED CLIPS RED WIRE) WHITEWIRE) T g 0RTING (RED WIRE)
NOTE: IF WIRERNG INSULATED Cgﬁ%ﬁggﬁ (BLACK WIRE)
CLIPS WERE REMOVED FOR SWITCHED
SERVICING OF UNIT, THEY S8 Wing) CRemnwiny  C'5SENIRY 15y
SHOULD BE REPLACED TO (YELLOW WIRE (BLUE WIRE)
PHO};EG{:(LY SECURE YOUR TO LIGHT PKG.) ’ ’
WIRING.



TRACTOR - - MODEL NUMBER 917.259860

EPAIR PARTS

LECTRICAL

"

!
1
1
f
!
|
1
i
i
!
1
|
I
|
|
!
i
i



SEPAIR PARTS

=LECTRICAL

KEY
NO.

PART
NO.

144927

74760412
7603J
145211
150108
145769
153664
STD551125
73350400
166184
4152J
40144
146686
108824X
73510400
157899
160784
163968
140403
166176
17720408
131563
145673
122822X
154963
141940
109748X
163996

TRACTOR - - MODEL NUMBER 917.259860

DESCRIPTION

Battery

Bolt Hex Head 1/4-20 x 3/4
Tray, Battery

Bolt 1/4-20 x 7.5 Zinc

Hold down Battery Dash Mount
Nut Push Nylon 1/4" ‘
Switch Interlock Push-in
Washer, Lock 1/4

Nut, Jarn Hex 1/4-20

Harness Socket Light W/41524
Bulb Light

Cable, Battery

Cable, Battery

Fuse

Nut Keps Hex 1/4-20 Unc
Cable, Ground

Switch, Plunger

Switch, lgn

Key, Ignition

Harness ign.

Screw 1/4-20 x 1/2

Cover, Terminal

Solenoid

Ammeter

Switch, PTO

Protection Wire Loop

Relay Asm.

Bulbholder Asm. Incan descent

NOTE: All component dimensions given in U. 8. inches
1 inch = 25/4 mm



REPAIR PARTS ,
TRACTOR - - MODEL NUMBER 917.259860
>HASSIS AND ENCLOSURESS

6



REPAIR PARTS :
, TRACTOR - - MODEL NUMBER 917.25%860
CHASSIS AND ENCLOSURES

KEY PART

NO.

NO.

150253
140506
73800700
163976
157882
17720408
145166
161023X558
160568
121794X
17490612
160564X558
19131312
STD523710
STD541437
17490616
145243X558
145244X558
145051X014
161419
161327
161326
142131
19111116
74780512
163881X558
136961
156111
721408608
136939

136940

154913
17490608

DESCRIPTION

Rail, Frame RH

Drawbar, Gt

Nut, Lock Hex 7/16 Unc

Dash YTGT 2 Cy!

Dash, Lower Vgt One Piece
Screw, Thd Cut 1/4-20x 1/2
Support, Battery

Hood Asm., Pnt Stealth YTGT
Lens Asm Headlight Bar

Cover, Access

Screw, Thdrol 3/8-16 x 3/4
Grille

Washer 13/32 x 13/16 x 12 Ga.
Bolt, Fin Hex 3/8-16 x 1

Nut Crownlock 3/8-16 Unc
Screw Thdroi 3/8-16 x 1 Ty-Tt
Footrest, RH

Footrest, LH

Saddle, Slkscr Vgt

Brace, Supt 1-pc VGT Steering
Bracket, Pivot Chassis Lh
Bracket, Pivot Chassis Rh
Bracket, Engine Support Rear
Washer 11/32 x 11/16 x 16 Ga.
Bolt, Fin Hex 5/16-18 x 3/4
Fender YTGT PNT WO/SH Cup 558
Bracket, Axle Front

Bracket, Support Axle/Engine
Bolt, Carriage 3/8-16 x 1
Bracket, Spnsn Front Lh
Bracket, Spnsn Front Rh
Bracket Asm., Susp Chassis Rh
Screw Thdrol. 3/8-16 x 1/2

KEY

NO.

50
- 52

56
58

-60

63
67
68
70
84
85
86
88
90
91
95
106
120
122
130
137
138
139
140
141
142
144
147
149
150

PART
NO.

152728
STD541431
154914
137113
17490620
19131614
156973
17490508
137159
142992
144911
74760716
STD551143
STD551237
156586
105531X
138776
19131616
161464
164863
74780716
163975X428
161330
163806
163805
161897
161900
162967
164655
161237

DESCRIPTION

Bracket, Chassis Front

Nut, Crownlock 5/16-18 Unc
Bracket Asm., Susp Chassis Lh~—— "~
Bracket Asm., Fender

Screw Thdrol. 3/8-16 x 1-1/4
Washer 13/32 x 1 x 14 Ga.

Guide, Belt Gear Drive

Screw Thdrol. 5/16-18 x 1/2

Guide, Belt Mid Span

. Stop, Over Center Mower

Bracket, Support Transaxle

Bolt Fin Hex 7/16-14 UNC x 1
Washer, Lock Hvy Hicl Spr 7/16
Washer, Lock External Tooth 3/8
Rail, Frame Lh

Push Nut, Nylon

Screw, Thdrol Hex Head Zinc Mwr
Washer 13/32 x 1 x 16 Ga.
Screw Hex Wshd 8-18 x 7/8
Screw Hwhd Hi-Lo #13-16 x 3/4
Bolt Fin Hex 7/16-14x1 Gr. 5
Cupholder YTGT

Bolt Shoulder 5/16-18 7T

Magnet YTGT

Striker Plate YTGT

Bracket Dash Rh

Bracket Dash Lh

Fastener Nut Pal

Extrusion Bumper

Duct Heat Hood

NOTE: All component dimensions given in U. S. inches
1inch = 25.4 mm



EPAIR PARTS )
TRACTOR - - MODEL NUMBER 917.259860

ROUND DRIVE




REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.259860

GROUND DRIVE

KEY PART
NO. ' NoO.

9858M1
7563R
17490508
STD541437
STD561210
149176
12000034 -
140080

10 142509

11 136927

12 73750800
13 138419

1 138501

i5 S8TD551037
1 143012

17 126908X
18 137104

19 136926

21 23260412
22 633A109
23 106832X
24 136925

25 136923

26 137552

27 174905628

28 73350600
25 137213
30 19131616
34 124236X
35 137648
36 149412

OO~ U P -

DESCRIPTION

Key, Woodruff
Washer, Thrust, Axle
Screw Thdrol 5/16-18 x 3/4
Nut, Crownlock 3/8-16
Pin, Cotter

Wheel, Hub Assembly
Klip, Ring

Bolt, Hub

Disc, Brake -
Yoke, Brake Disc
Nutlock 1/2-20 Unf
Washer, Special
Bushing

Wahser 13/32x 13/16 x 16 Ga.

Set, Screw 1/4-28 x 3/4
Spring

Lever, Brake

Cam, Brake Disc

Screw, Flat Head 1/4-28 x 3/4
Gearshift, Lever Assembly
Knob

Support, Puck Brake

Puck, Brake Top

Spring, Return

Screw, Hex Wsh Thd.
5/16-18 x 1-3/4

Nut, Hex Jam 3/8-16
Brake, Rod

Washer 13/32x 1 x 16 Ga.
Cap, Plunger

Red, Parking Brake

Spring, Drive Ground

KEY
- NO.

37
38
39
40
41
42
46
47
48
50
51
52
53
54
55
56
57
59
60
61
62
83
64
65
66
67
68
69

PART
NO.

121748X
150035
74321018
5304J
73661000
8883R
145170
138228
72110612
131494
STD541437
139123
207J
1681580
105706X
137153
141756
122253X
122268X
137524
STD551143
74760720
154752
67609
140296
19131312
5142H
136327

117 73800600

DESCRIPTION

Washer 25/32 x 1-1/4 x 16 Ga.
Nyliner

Screw, Fin, #10-24 x 1
Actuator, Interfock Switch
Locknut #10-24

Cover, Pedal

Retainer, Spring

" Clutch Rod

Bolt, Carriage 3/8-16 x 1-1/2Gr. 5
Pulley, idler, Flat

Nut, Crownlock 3/8-16 UNC
Pulley, Idler, Grooved
Washer, Hardened

Clutch, Arm Assembly
Bearing, Idler

V-Belt

Bracket, Shift Rod, Hi-Lo
Shift Rod, Hi-Lo

Spring Clip, Connecting Link
Pulley, Transaxle

Washer, Lock 7/16

Bolt, Fin Hex 7/16-14 x 1-1/4
Shaft, Clutch/Brake Pedal
Bolt, Shoulder

Washer, Hardened

Washer, Flat

Pin, Roll

Hub, Cover

Nut, Lock Fig. 3/8-16 Unc

NOTE: All component dimensions given in U. S. inches
1inch =254 mm



TRACTOR - - MODEL NUMBER 917.259860

EERING ASSEMBLY

EPAIR PARTS

10



REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.259860

STEERING ASSEMBLY

KEY PART
NO.  NO.

159944428
137084
6855M
--161848
161848
6266H
121748X
12000029
121232X
10 74781044
11 136518
12 73901000
13 121749X
14 STD551137
15 STD541537
16 145103
17 137347

-t

O W

18 137155

18 156011

20 163887

21 159045

22 155105

23 152927

25 8TD523710
26 158946X428
27 3386R

28 17490612
29 104239X
30 12000034
31 138136

32 19111610
33 8TD551131
34 STD523107
35 138059

36 137156

37 73360600
38 109850X
39 73700600
40 109851X
41 155246

42 17490508
44 160135

45 18132411

DESCRIPTION

Wheel, Steering

Axle Asm., Front

Fitting, Grease

Spindie Asm, LH

Spindie Asm., RH

Bearing, Race Thrust Harden
Washer 25/32 x 1-5/8 x 16 Ga.
Ring, Klip #T5304-75

Cap, Spindle :
Bolt, Fin Hex 5/8-11 x 2-3/4
Spacer Bearing Axle Front

Nut, Lock Flange 5/8-11 Unc
Washer 25/32 x 1-1/4 x 16 Ga.
Washer, Lock Hvy Hicl Spr 3/8
Nut, Lock Center 3/8-24 UNF
Shaft Asm., Steering

Rod Asm., Tie Ball J Ball Vgt (Inc.
Key No. 36-40)

Draglink, Ball Joint Solid Vgt
Support Asm., Steering Vgt
Boot, Steering

Adapter, Wheel Steering
Bushing, Strg. Blk

Screw

Bolt, Fin Hex 3/8-16x 1 Gr. 5
Cap , Whee| Steering

Bearing, Col. Strg.

Screw, Thrdrol 3/8-16'x 3/4
Bearing, Flange

Ring, Klip Truarc #5304-75
Bushing, Nyliner Snap

Washer 11/32 x 1 x 10 Ga.
Washer, Lock Hvy Hlcl Spr 5/16
Bolt, Hex Hd 5/16-18 x 3/4
Gear, Sector Steering

Tie Rod

Jam Nut RH Thread

Joint Asm. Ball RH Thread
Jam Nut LH Thread

Joint Asm. Ball LH Thread
Bracket Switch Interlock VGT 97
Screw Thdrol 5/16-18 x 1/2 Tyt
Extension, Steering

Washer 13/32 x 1-1/20 x 11 Ga.

NOTE: Allcomponentdimensionsgiven inU.S.inches
1inch=25.4 mm

11



=PAIR PARTS .
TRACTOR - - MODEL NUMBER 917.259860

IGINE

SPARK ARRESTER KIT




REPAIR PARTS

ENGINE

TRACTOR - - MODEL NUMBER 917.2538860

KEY PART
NO. NO. DESCRIPTION
1 ------ : Engine (See Breakdown) :
‘ Kohler Model No. CV20S-65544

2 161063 Muffler Side

‘5. 13200300 Elbow STD 90 Degree 3/8 - 18 NPT

7 151397 Muffler Asm Guard

8 121381X Pulley V-Idler

9 150828 Keeper Asm. Belt Engine

10 105432X Bushing

11 140923 Clutch Electric :

120 143996 Pulley Engine VGT Elect Clutch
15 1513486 Tank Fuel Rear 350 YV/Gt 96

16 109227X Pad Spacer
17 106082X Pad Spacer
18 161463 Cap Asm Fuel W/Gauge
19 13290300 Plug Oii Drain
(Order From Engine Manufacturer)

20 164067 Control Throttle
21 164863 Screw HWHD Hi-Lo #13-16 x 3/4
22 164415 Control Choke

24 STD551237 Washer Ext Tooth 3/8
25 739208600 Nut Keps 3/8 - 24 UNF

26 3645J Bushing

27 139277 Stem Tank Fuel
28 7834R Fuel Line

29 132920 Spark Arrester Kit

33 8STD541437 Nut Lock Hex w/ins. 3/8 - 16

35 10010500 Washer Split

37 123487X Clamp Hose '

38 74780624 Bolt Fin Hex 3/8 - 16 x 1-1/2

39 17490636 Screw TT 3/8-16 x 2-1/4 UNC

40 17490664 Screw TT 3/8-16 x 4 UNC

41 126197X Washer 1-1/2 OD X 15/32 ID X .250
42 STD551143 Washer Lock 7/16

43 150280 Bolt Hex 7/16 - 20 X 4-1/4 Ga 5
45 128861 Nut Flange 1/4-20 Starter Nut
47 142040 Spacer Engine

48 19132007 Washer 13/32 x 1-1/4 x 7 Ga.

51 161231 Manifold Pipe VGT

54 19131414 Washer Flat 13/32 x 7/8 x 14 Ga.
55 13280336 Nipple Pipe 4-1/2

64 17480616 Screw Thdrol 3/8-16 x 1 TY-TT
65 19131614 Washer 13/32 x 1 x 14 Ga.

66 153113 Cage Muffler
69 24-041-02 Gasket
74 162295 Elbow Street Brass

76 17490612 Screw Thdrol 3/8-16 x 3/4 Ty-TT
80 M73030800 NutFlange
102 STD624003 Retainer Spring 1" Zinc 1 Cad

NOTE: Allcomponent dimensions givenin U. S.inches
1 inch = 25.4 mm

13



REPAIR PARTS )
TRACTOR - - MODEL NUMBER 917.253%860

EAT ASSEMBLY

KEY PART KEY PART

NO. NO. DESCRIPTION NC. NO. | DESCRIPTION
1 140124 Seat v 13 121248X Bushing, Snap -
2 140551 Bracket, Pivot Seat ) - 14 72050412 Bolt, Carriage 1/4-20 X 1-1/2
3 140675 - Strap, Fender - o . 15 121249X Spacer, Split -~
4 127018X Bolt, Shoulder 5/16-18 x .62 16 123740X Spring, Cprsn _
5 145006 Clip, Push In, Hinged 17 123976X . Nut, Lock 1/4Lge FIlgGr.5 ...~
6 STD541437 Nut, Crownlock 3/8-16 Unc : 18 19171912 - Washer 17/32 x 1-3/16 x 12 Ga.
7 124181X Spring, Seat Cprsn . 18 168369 Knob, Seat
8 150176 Bolt 5/16-18 Unc x 3/4 w/Sems 20 124238X Cap, Spring Seat

10 155925 Pan, Seat 21 153236 Bolt, Shoulder 5/16-18

12 121246X Bracket, Mounting Switch 22 S8TD541431  Nut, Crownlock 5/16-18 Unc

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

14



REPAIR PARTS | :
TRACTOR - - MODEL NUMBER 917.259860

DECALS

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 163265 Decal, Dash Panel 15 145494 Decal, International Cutfinger
2 164487 Decal, Dash Ammeter 16 126187X Decal, Certification
3 163916 Decal, Hood, Craftsman, RH 17 145437 Decal, Europe Stand CE
4 1863917 Decal, Hood, Craftsman, LH 18 164065 Decal, Insert Strg
5 145005 Decal, Battery DNGR/PSN 19 138047 Decal, Battery
6 159736 Decal, Hot Muffler 21 166887 Decal, Mower EZ3
7 163210 Decal, Fender 23 106202X Reflector, Talilight
8 164757 Decal, Engine -- 138311 Decal, Handle Lft Height Adjust
9 163204 Decal, Fender, Craftsman (Lift Handle)
10 145498 Decal, Read Owner's Manual -- 15719¢ Pad, Footrest
11 159737 Decal, Clutch/Brake -- 162598 Decal, Drawbar Load Limit
12 146047 Decal, V-Belt Drive Schematic -- 168676 Manual, Oper (Euro)
13 164884 Decal, Blower Housing -- 168677 Manual, Oper (Scandi)
14 160397 Decal, V-Belt Schematic -- 168678 Manual, Parts
WHEELS AND TIRES KEY PART
NO. NO. DESCRIPTION
1 59192 Cap, Valve, Tire
2 65138 Stem, Valve
- 3 106228X427 Rim Assembly, Front
© 11 106277X427 Rim Assembly, Rear .
4 8134H Tube, Front (Service ltem Only)
10 7154J Tube, Rear (Service-ltem Only)

-5 106230X -°  Tire, Front
9 105588X Tire, Rear
6 278H Fitting, Grease (Front Wheel Only)

12 6856M Fitting, Grease
7 9040H Bearing, Flange (Front Wheei Only)
8 104757X Cap, Axle (Front Wheel Only)

-- 144334 Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches
18 1 inch = 25.4 mm




REPAIR PARTS )
TRACTOR - - MODEL NUMBER ©17.259860

VOWER LIFT

16



REPAIR PARTS

MOWER LIFT

KEY
- NO.

PN N
0N -

NN
oy

WWWN
N - OO

wWw
W

~NbD P WwW
QWN—=OWo O,

~
N

PO b b ek sk ek ek ke ke .
QOWONOUPWN2OOQO~NOUTEWN -

PART
NO.

121006X
159187
159189
12000022
19292016
74780624
125631X
122365X
122364X
2876H
146704
163552
139868
140302
STD541437
674A247
STD541237
143363
STD551037
5328J
STD523710
127218
STD624008
73350800
130171
73680800
150233
110807X
19131016
137150
STD560907
137167
138057
155097
123935X
17490512
73540600
19112410
123934X
145212
110452X

TRACTOR - - MODEL NUMBER 917.259860

DESCRIPTION

Rod Asm., Lever

Shaft Asm., Lift Vgt

Lever Asm., Lift Rh

E-Ring Truarc #5133-87
Washer 29/32 x 1-1/4 x 16 Ga.
Bolt, Fin Hex 3/8-16 x 1-1/2
Grip, Handle Fluted

Button, Plunger

Plunger, Button

Spring 2-1/8"

Link Lift

Retainer, Spring

Arm, Suspension Vgt
Bearing

Nut, Crownlock 3/8-16 Unc
Spring Asm., Assist Lift

Nut, Hex Jam 3/8-16 Unc
Bracket, Spring Assist
Washer 13/32 x 13/16 x 16 Ga.
Bolt, Adjust Spring Assist
Bolt, Fin Hex 3/8-16 x 1

Link, Front

Retainer, Spring

Nut, Jam Hex 1/2-13 Unc
Trunnion

Nut, Crowniock 1/2-13 Unc
Trunnion, Infin Height

Nut, Special

Washer 13/32 x 5/8 x 16 Ga.
Spring, Compression Inf Hgt
Pin, Cotter 3/32x 1/2°

Rod, Adj Lift

Knob, Inf 3/8-16 Unc
Pointer, Height indicator
Plug, Hole

Screw Hex Wsh 5/16-18 x 3/4
Nut, Crownlock 3/8-24
Washer 11/32 x 1-1/2 x 10 Ga.
Scale, Indicator Height

Nut Hex Flange Lock

Nut Push Phos & Ol

NOTE: AllcomponentdimensionsgiveninU. S.inches
1inch=25.4mm

17



TRACTOR - - MODEL NUMBER 917.253860

AEPAIR PARTS

AOWER DECK




REPAIR PARTS :
TRACTOR - - MODEL NUMBER 917.259860

MOWER DECK

KEY

(oo NerR&; ROv s

10
11
13

14
15
16
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

- PART
NO.

164210
138457
STD624008
130832
850857
STD5511 37
140298

163819
1290895
137553

137152
110485X
140329
STD533106
132827
145055
STD541431
134753
131267
105304X
149287
110452X
157788
19111016
131491
167722

-~ 129963

153531
137266
144945
17490628
STD551037
131494
156086

DESCRIPTION

Deck Weldment

Bracket Asm., Sway Bar

Retainer Spring

Arm, Suspension, Rear (Sway Bar)

Bolt, Patched 3/8-24 x 1-1/4 Gr. 8

Washer, LLock Hvy., Unplated 3/8

Washer, Hard Blade, Mower

Vented

Blade -

Bearing, Ball, Mandrel #6204

Shaft Asm. w/Lower Bearing

(Includes Key No. 12)

Housing, Mandrel

Bearing, Ball, Mandrel

Stripper, Mower Round

Bolt, Carriage 5/16-18 x 5/8

Bolt, Hex Head, Shoulder 5/16-18

Baffle, Vortex Mower 46"

Nut, Crownlock 5/16-18 UNC

Stiffener, Bracket

Bracket, Deflector

Cap, Sleeve

Spring, Torsion, Deflector

Nut, Push

Shield, Deflector Mower

Washer 11/32 x 5/8 x 16 Ga.

Rod, Hinge

Screw, Thd Rolling Washer Head

Washer, Spacer Mower Vented

Pulley, Mandrel

Nut, Fig. Top Lock Cntr. 9/16

Anchor Spring Deck 46"

Screw Thdroll 3/8-16 x 1-3/4 Tyt
Nasher 13/32 x 13/16 x 16 Ga.

Pulley, Idler, Flat

Keeper, Belt, Idler

19

KEY
NO.

39

40

41
42
43
44
45
46
47
48
49
50
51
52
72
101
102
103
104
105
106
116
117
118
119
126
127
128

PART
NO.

144917
137273
17490620
122052X
144549
133943
145059
137729
144959
148763
STD541437
72110612
153380
156483
19131616
145579
71161010
STD551110
19061216
160793
20294
137644
133957
73930600
18121414
144948
146763
19132203
166222

143651

" Screw, Thdroll.

DESCRIPTION

Pulley, Idler, Driven

Spring, Secondary 44/46/50 Vent
Screw, Thdroll 3/8-16 x 1-1/4 Tytit
Spacer Retainer

Arm, ldler Secondary

Washer, Hardened

Cover, Mandrel Deck

1/4-20 x 5/8
V-Belt, Mower, Secondary

V-Belt, Mower, Primary

Nut, Crownlock 3/8-16 UNC

Bolt, Carriage 3/8-16x1-1/2Gr. 5
Washer Felt

Pulley Idler 46" Prim. Drive
Washer 13/32 x 1 x 16 Ga.
Cover, Mulching

Screw

Washer, Lock #10

Washer

Latch Asm. Bagger

Nut, Weld

Bolt, Shoulder

Gauge Wheel

Nut, Centerlock 3/8-16 UNC
Washer 3/8 x 7/8 x 14 Ga.

Arm, Idler, Primary Deck 46"
Pulley, Idler, V-Groove Dim. 4.25
Washer 13/32 x 1-3/8 x 3 Ga.
Mower Service 46" (Standard Deck -
Order separately mulching
components Key Nos. 101-106)
Mandrel Asm 44/50 Service
(Includes Key Nos. 8-10, 12-15, 31
and 33)

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



EPAIR PARTS )
TRACTOR - - MODEL NUMBER 917.259860

RANSAXLE




REPAIR PARTS

TRACTOR - - MODEL NUMBER 917.259860

TRANSAXLE

KEY PART "
NO. NO. DESCRIPTION
1 4197R Axle Shaft
12000034 Retaining Ring ...
3 4198R Final Drive Gear
4 4216R Differential Gear
5 4215R . Differential Pinion
6 4217R Ditferential Carrier
7 6258H " Axle Thrust Washer
8 740208652 Bolt, Hex Head 3/8-24 x 3-1/4
(1" Thread Length)
9 7382M Steel Ball
10 137261 Spring Shift Fork Detent
11 4885R Shift Fork, High-Low Range
12 6288H Thrust Bearing Race
13 4212R 4th Reduction Pinion
14 137125 Shaft, Brake
15 6276H Snap Ring, Crescent Type
16 633A83 High-Low Range Gears
17 8118M Needle Bearing
18 8740H1 Sintered lron Bearing
19  122238X Shift Fork Shaft, High-Low Range
20 4218R Ditferential Pinion Spacer
21 6252H1 Differential Pinion Bushing
22 7810H Gripco Centerlock Nut 3/8-24
23 6262H Shift Fork, R.H.
24 7393R Oil Seal
25 992R1 Sintered lron Bearing
26 139111 Shift Fork Shaft
27 4986R Shift Fork, L.H.
28 122254X Shift Shaft, High-Low Range
29 6269H Oil Seal
30 5855H Pressure Relief Valve
31 139538 Gearcase, Reverse ldler Shaft and

Bearings, R.H. (Includes Key No.’s
17,18, 25, 33, 50, 63, 77 and 82)

32 8277H Dowel Pin
33 4225R Needle Bearing
34 7386H Thrust Bearing Race
35 4198R 4th Reduction Gear Shaft
. 36 4200R 4th Reduction Gear Spacer
37 7395H Thrust Bearing Race
38 160789 Gate, Lower, Shift
39 139536 Gearcase and Bearings, L.H.

(Includes Key Numbers 18, 25, 49,
50 (2), 51 and 52)

40 13320400 Pipe Plug 1/2-14 N.P.T.

41 17580520 Bolt, Hex 5/16-18 UNC x 1- 1/4

45 6271H Oil Seal

46 13060200 Pipe Plug” 1/4-18 N.P.T.
49 4895H Needle Bearlng

50 4222R Needle Bearing

51 1529R Needle Bearing - -

21

KEY PART

NO.

52

.83

54
55
56
57
58
59
60
61
62
63
64

85
66
67
68
69
70
71

72
73
74
75
77
78
80
81
82
84
85
86
87
88
89
80
91
92
93
94
96
97
98

NO.

8119M
4220R
4209R
4213R
4442R
4195R
4214R
4194R
7528R .
4208R
4207R
7398H
4203R

4204R
2898J
12000033
4205R
4206R
1370H
633A69

139120
4201R
12000008
1153R -
6803J
1167R
73360700
6270H
136984
5384.J
2978J
B833A85
8739H1
4924H
16151516
110542X
19181511
75J
6274H
76020412
159783
B633A109
161823

DESCRIPTION

Needle Bearing

Thrust Bearing Race

3rd Reduction Pinion, Low
4th Reduction Gear

3rd Reduction Pinion Spacer
2nd Reduction Gear Shaft

_ Final Drive Pinion

1st Reduction Gear Shaft
1st Reduction Shaft Spacer
3rd Reduction Plnion Hlgh
2nd Reduction Gear

Needle Bearing

Low Speed Gear and 2nd
Reduction Pinion Cluster
Reverse Gear

Key, Hi-Pro 1/8 x 17/32

Klip Ring

Intermediate Speed Gear
High Speed Gear

Thrust Bearing Race
Intermediate and High Speed
Cluster Pinions

input Shaft

Low Speed Pinion

E-Ring

Reverse ldler Gear

Needle Bearing

Sealing Washer

Nut, Hex, Jam 7/16-20

Qil Seal

Reverse ldler Shaft
Gearshift Lever, Bent
Gearshift Cap

Gearshift Ball Cover and Pin
Shift Lever Guide Ball, Keyed
Spring

e

Washer 15/32 x 15/16 x 16 Gauge

Shift Mechanism Seal

Washer 9/16 x 15/16 x 12 Gauge
Gearshift Gate and Reinforcement

Shift Ball Cover Gasket
Cotter Pin 1/8 x 3/4

Screw Hex Washer Head Machine

Gearshift Lever Assembly
Transaxle, 6 Speed,
Complete Assembly

NOTE: A!I component dxmensmns given in U.S. mches '

‘Mnch 254mm



